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TOP GASKI
1662 Thicxas0 LG 2 |RUBBER) -
SEALING GASKET TR
o _ (FIGURE OF 9 SHAPE)
< S SUPPORT 2 | sTEEL [185986 [ RS - M4t
= e
55056
e “ A3 / w,\“uo_umnum_m_u_.»am M s
(SEE NOTE-13) 5| [SEENOTE-12) G
[OFEI 27-28 S HOLES W TAPPEDIN 175 133 =} WEDGE PLATE RGN
955 —POSFHON I 39 (SEE NOTE-12) @
24375 —_ 680 SL COVER PLATE 1 22 | RS- w4t
77.5 27325 TO £ OF PIVQT TTH 152062
1 i 915 1245 VERTICAL SUPPORT TR [steed | 152082
S I ! BASE PLATE 1| steeL | §E8?
Wﬂ/ /B W_nmwhmﬁ’m% | \q 5 SEALING SHEET 1 | sTeec [255%8| Rs-mat
2 < —ogAmaEY - ﬁ - — — — of — — SPRING WASHER M188 12 | RG] 1s:3083
S 8 I i \ g MACHINED WASHER 918 12 | STEEL | 12016
, Ay
IG; | + T | HEX.HD.SCREW M18x65 12 Y S
=
32109 ol \ B : © MOUNTING BASE FOR .
4o L © NDUCTIVE SHONT
2 PANEL [ g | ] ” ! PAD 130x65x50 THK. 1| sTeeL | 19202
s o u W 15 I SPRING WASHER M8B 36 | TRNC| is:3063
. g z 3V >
SEENOTES 82 ) 3 3 ! = [ mn. T ) i 127 HEX HD.SCREW M8x25. 24 | steeL | I§1364 1
06/1/32/32 N M ° 7 w 3 W @ | 29-30 SPRING WASHER M148 40 | RG] is:3083
2 @ = > b= I | 151364
o 2 13 - z 5 i 4 HEX.HD.SCREW M14x50 36 | stee | 191
= o £ .
%T e L === b= < T | 00 @ ‘SPRING WASHER M20B 24 |SPG.ST.| 15:3063
21 04 5 i == === 1400 o W ml/ ?, S i HR HEX.HD.SCREW M20x50 8 | STEEL ,m.%%b
e I e £ = —
] u_‘mm e =1 | , 5 :Hﬂ” 2 2 W \N == . SPRING WASHER M168 26 |SPG.ST. 15:3063
390 3 00x225 I
| 7 LONG. £ OF LOCO i |
—_ I
7 ” = 129 . , 2 ,
I == [ 3 Ly I
N B i == w z ! g =5 e
| - i = | o E STOOLFORSIICON 2
i =l z | - [ RECTIFIER
/ e N i < E m 1 300 470 SUPPORT PLATE 1 " ,wm%mom |
B z )
i . [ IINER
8 s
L : | & s | m " 7 W g
3 &
o < 7 | | 14 SUPPORT PLATE 1
g 3 .48 | | ]
oL I = ! j | BASE 2 .
7 - HE B s : FoUTC B TR : =
1T ° - i T T T | .M. BLOWER PEDESTAL 2 -
—_— — S - [ { 75| s0 l SUPPORT PLATE 1 152002
! w T — TOOLFOR
E N ~ 7 k STOOL FOR COMPRESSOR-2 1 - H
| sy
T t
7 N - _.M_ , RIB 12 N
=z SUPPORT ANGLE 2 1S:2082
o PRROTECTION SHEET 2 S| RS - w4t
2181 x BRACKET 2 182062
= GrB
135 < 32 (SEE NOTE-12) \ BRACKET 4 - | 1582
COVER PLATE ASSLY A5 -
—_—
200 745 7 COVER PLATE 4 | sTer | 18559
2410
1
3000 BETWEEN PIVOT CRS, . THE ITEM MARKED 'E' (8Nos.) SHALL BE WELDED AT FABRICATION DESCRIPTION O e | seeon | i
1. FOR MOUNTING OF EQUIPMENTS ON U/F NO. 1 END,CENTRE,OTHER @ s. ?r%%COﬁ)WvM%nﬂmMNW%\KMmDWﬂNOE 247 TH WAG/I7T STAGE WITH THE HELP OF WELDING JIG. @ DRG. CORRECTED. 081108 REFERENCE DRG. NO. CHITTARANJAN
SECTION & DETAILS & MATL.SCHEDULE REFER DRG.NOS,06/1/32/30. P ——— ITEM 131, 132 & 133 SHALL BE TACK WELDED AND FINAL WELDING TO BE DRG. CORRECTED. 011108 LOCOMOTIVE
(B 6. ALT.NO. B TO BE FOLLOWED FROM 450 TH WAG/7
06/1/32/31,06/1/32/33 & 06/28/32/41. MODULAR LOCO & ONWARDS DONE AT LOCO ASSY. SHOP. ® WORKS
DONE ATLOCO ASSY. SHOP. DRG. UPDATED.
2. THIS DRG.IS TO BE FOLLOWED FOR WAG/7.116TH.LOCO ONLY.DURING O ————— MOUNTING OF ITEM NO. 175 (TRANSFORMER MTG. STOO) TO BE DONE nen
95-96 AND 10 LOCOS OF WAG/7 DURING 96-97 AS PER LETTER ® 7. ALT.NO. ® TO BE FOLLOWED WITH IMMEDAITLY EFFECT. AS PER DRG. NO. 2 719 91 05 007. @ |DY.CEE(D) | DRG.REVISED FOR G- LOCO sa-
NO.ELDO/1101/MS DT.13.11.95. @ 8. ALT.NO. @ TO BE FOLLOWED WITH IMMEDAITLY EFFECT. © |ovceep) | RENS TzsmmaTeD MOUNTING OF Sm)ﬂmqmow Loco
® 3. ALT.NO. @ TO BE FOLLOWED FROM 2ND WAG/7 ® 9. ALT.NO. @ TO BE FOLLOWED FROM HH-653 AND ONWARDS sirace [womsen [Ny [Na | Na |Ng [Ns [N N[ Nn] W s * EQUIPMENTS OF | (CREW FRIENDLY LOCO)
MODULAR LOCO & ONWARDS. @ 10. ALT.NO. 0 TO BE FOLLOWED IN CONJUCTION WITH DRG.NO. ROUGHNESS 0.25[0.08] 0.1 om ?w 7 o WO T @ oviceem) | REF27ART oRG o GraveeD -
® VALLUETo  |Ra A n .25/0.05] 0. 08 12.5] 25 | 50 NOTE.9 ADDED. UNDER FRAME DRAWING NO.
4. ALT.NO. ® TO BE FOLLOWED FROM 240 TH WAG/7 06/2/32/115 ON REGULAR BASIS FOR STATIC CONVERTER LOCO. SYMBOL
15:3037 vy Ko ¥ | oo Jaumhy DESCRIPTION NO.2 END 06/1/32/32

AT 1L

I I

I




1575 TOR.

1575 10

1675 TOR

1575 TOR

1 2 3 4 5 6 7 8 9 10 11 12
550 e a1 ouas | IO RSy R [
= = = = MODIFIED MTG. FOR EMU TYPE
— - W 50 85 1050 140 0372134163 | AFTER COOLER ! S
SUPPORT PLATE
Ll 49,50 -~ — — T = = 925TO ¢ OF PIVOT 139 | - - T00X380x 10 ThikC TSR lore
| , — a— 15206
1520 £ 0.2 CRS. / e 89.24 138 - - w&msﬂwﬂxx 1 [sTeEL [BF
| i 1 = S b it > 137 | - | 03/3/32/104 | STOOL FOR BABY COMP 1 B - A
W b , , J , e R R et st e
g | 4 [ 45 = LT 10 = S OFLOCO 135 | - | 06232115 | SIOOL ASSIY FOR STAIC B B
o 4 10 4 [ T ol I 34 G675 SUPPORT ASSLY FOR s -
| |6 Q o | | 3 - Iy - |37193205051
, i g g ! Lo ,4/ i El wl - | - .
R Ny Z 5 | g 3 £
o 2 8 ) 122 3
P T N & | | = 122 | - - '
& i T TATE A
Dap ! , | TR B 11040 ,
H 42 2 — — ©\18 ° T [27793205000] COVER PLATE ASSY. T2
3 S | i | ¥ 'e 130 s R oy t
- B | I 129 27194105001 MTG.ARRGT OF STOOL FOR 1 N
- ” | ®© q | 5 VARO1 PANTO RESERVOIR ON UIF.
““““““““““““ © r 1S:2062
, |8 , \ 128 |patis6r 2 |stee |[S2002 |
/ | I t o 127 [P3t1ses 2 lsreer RS M1
\\\\\\\\\\\\\\\\\\\\\ | |
RS ES B 43 ST I SECTION-QQ 126 [par oo SR oL SUPPORT ASSLY T B
L 125 | 657 |3930550a00| SUPPORT ASSLY 1
14bo ! 124 | 654 |5aionar| SUPPORT ASSLY 1 -
= 35,35,149 123 | 651 |33ia00ass| SUPPORT ASSLY 1 ‘
LR ® 122 | 648 | S%HB32H03 ] SUPPORT ASSLY 7 -
640
121 | 645 [3599%50m0e SUPPORT ASSLY 5 - -
5 SECTION-GG 134 120 | 644 HEX. NUT M12 12 [sreeL [$7364
S @ -
g
5 WN u&@@ 19 | 643 HEX.HD. SCREW M12x70 12
° ® L[118 | 642 PLATE 120150315 THK T |stee. S22
AN Pw,mw%o @ |17 |P31111] gsiaap41 |STOP PECE 4 |steeL [2002 |
| T ‘7‘ o [ [ 116 |P311/604 GUSSET 150x150x12 THK 2 | sTeEL mm Nsa
m” P I | @ | s [
3 w, ] g : i 2 15:2062
8 5 g I 14 | 602 PAD GOXBOX50xTHK. steeL 520682 |
5 E L 715 | 601 | oaiizns | SUPFORT ANGLE BECAEE
SEEDETA ¢ — ———
o | I —— 12 | 587 MOUNTING STOOL FOR COMPRE-| 1 B B
g b T SECTION-N : iehllis
2 | | 111 | 570 | osi2i32775 MQUNTING STOOL FOR COMPRE:-[ 1 -
o © o
2 SECTION-MM 110 | /561 | 06332780 |sT00L FOR DAMPING NETWORK.| ' |
5 s ORMER MTG.STOOL ! 109 | 504 | 25220 [STOOL FOR INDUCTIVE 3 . ‘
174 TO4TOS002) 17 ARRGT FOR AUX_ PANEL NO2 T - 193205002 SHUNT (SIT)
633278 -
173 B 1 108 | 550 | Raoaane | STOOL FORATFEX 1 R
P 5 1 @ | 197 | /548 | ooz | SUPPORT ASSLY. 1 (steer | -
Loxe
171 116511 19A B AR AND AR 106 | 547 | Q04325 | Gusset T rewn
170 1/53/118|BATTERY BOX MOUNTING ARRGT| 1 05 YT 5 D
Py 271988 05 00 g (OERZ T RAME MOUNTING T_| /546
168 06/1/55/15 | CHEQUERED PLATE ASSY 1 104 | /545 ANGLE 25x25x3.15 THKx990 LG. | 1
[EQUIPMENT MOUNTING 103 FLAT 990x25¢4 THK. 1 B
167 06/1/34/20 |BRACKETS OF SAFETY VALVE | ' /544 IRS M41
[EQUIPMENT MOUNTING 102 SUPPORT ASSLY. 1
166 oonsar BRACKETS OF AIR DRYER ! /536 | osurs2re
SECTION-DD e MACHINED WASHER @21 2 | sTEEL | 152016 101 | /506 | 06iis2i68 | SUPPORT ASSLY. 1 B ‘
| - 3 164 MACHINED WASHER 08.4 2 | STERL | 152016 [OJpET N Pl 208
48 t 163 MACHINED WASHER 6.4 66 | STEEL | 152016 99 | /521 | o6laia2/65 | SUPPORT ASSLY. 1 |sTEEL | -
S e "/ g 162 MACHINED WASHER 25 14 | STEEL | 152016 ® oo se0 RRORT PLATE < Iran
B F o
M g el 161 MACHINED WASHER 13 41 | STEEL | Is:2016 97 | /519 | 0gl4is2/63 | SUPPORT PLATE 2 |steeL |[S2062 | 3
= H
\“T 56 &| g 160 HEX. HD SCREW M10x35 s |steeL | ‘¥4 @ {ee ' ROLLED CHANNEL
5 5 L
! Q| 159 HEX. HD SCREW M12x45 o |stee | 3% 95 | /195 ISEALINGGASKET20x5THKx2260LG| 1 |GELLULAR|ASTHD |
A g 158 HEX. NUT M10 24 |steeL | ‘¥4 94 | /117 | 05/ar32r264| ANGLE FOR JOINT 2 |steeL
525 CRS. _\.58 157 HEX. HD SCREW M14x50 16 | steeL | '§EH* 93 | 517 SPPING WASHER M12 B 29 [SPRING | 15:3083
560 156 HEX. HD SCREW M16x65 o | steee | R3%° ® |92 ] 56 HEX. HD. SCREW M12x35 5 [sreel | 555
400 TO LONG ¢ OF LOCO 155 HEX. HD SCREW M16x55 20 | STEEL ,wwmmﬁ @ for oerazIet OOLFORATEE P
ol
ol ‘ﬁ meI_l_OZ UU 154 MACHINED WASHER ©10.5 32 | STEEL | 1S:2016 0 HEX, M16 8 _M._»mﬁ
© [ . | - 88
? . . DETAIL - | NOTE: o= 153 SPRING WASHER M10 B a2 [$RNG] isa063 8 | o1 HEX D SCREW M16xa5 "
ENTS ON U/F NO.1END,CENTRE, L
| 1. FOR MOUNTING OF EQUIPMENTS ON U/F NO. Cl pr. EX_HD SOREW N10x10 20 [steeL | TR0 ® [ s SRNG WASHERRTS S SPRNG 52008
5126 NO .2END & OTHER MAT. SCHEDULE REFER DRG.NOS.06/1/32/30, 513 s STREL
SECTION-EE 40 > 06/1/32/31, 06/1/32/32 & 06/2/32/41 151 MACHINED WASHER @17 82 | STEEL | 1S:2016 ® ot reec IS8 F
370 T0 LONG. 2. THIS DRG.IS TO BE FOLLOWED FOR WAG/7 116THK LOCO ONLY DURING 150 HEX. HD SCREW M16x100 5 |steeL | Zi0 ® - XD SCREWNEKIE
T gorioco T 97 28 95-96 AND LAST 10 LOCOS OF WAG/7 DURING 96-97 AS PER LETTER . MACHINED WASHER 219 20 [sTEEL | 152016 ©® [ - ”
i t RESHIENT MOUNT PAD- LY
NO.ELDO/1101/MS. DT. 13.11.95 . S35
148 HEX. HD SCREW M16x50 6 |STEEL | Sgg © |8 | .10 MACHINED WASHER B15 26 | STEEL | 152016
@ 3.ALT.NO 1TO BE FOLLOWED FROM 2ND WAG/7 MODULAR LOCO ONWARDS ST SO s ST o e
147 HEX, xe 12 | STEEL | 2§ ©®GE] 8 | 213 HEX. HD SCREW M14x35 P8 18:1364
@ 4.ALT.41S TO BE FOLLOWED FROM 300 TH LOCO & ONWARDS. o Gas
146 ST706092 | U’ TYPE RUBBER GASKET 1 1 152062
® 5.ALT.5 TO BE FOLLOWED FROM LOCO NO. HH-310 AND ONWARDS. 82 | /509 | ogaiszrro | BASE Fo0 e
e e 1
S ® 6.ALT.61S TO BE FOLLOWED FROM 450TH WAG/7(MODULAR) LOCO & ONWARDS. a8 TOTRZZSOZ0LG 81 | /508 | ogiaizaiez | BASE 1 mmma%we
1 T e 1 —
7.ALT.7 1S TO BE FOLLOWED WITH IMMEDIATE EFFECT. 44 T A @© (-80——1567 1 m,w »ﬁ“
8.ALT.9 IS TO BE FOLLOWED FOR STATIC CONVERTER LOCO. 143 061249016 | (FOR MCP-3) 1 79 | 1506 | ooarazeo | BASE 7 Is2062 |
FROM LOCO.NO.709 & ONWARDS.. 142 062149115 | Qheny . ros) 1 78 | 505 BASE 1 152062 |
o 0410 w
SECTION-RR @ 9.ALT. ® WILL BE FOLLOWED FROM 27TH LOCO ONWARDS. rer.| N 89 one DESCRIPTION wo | wrL | seeon] wr @ — G
@ 10. ALT. @ WILL BE FOLLOWED FROM 60TH LOCO ONWARDS. NO. /504
SECTION-JJ 76 | /501 | 06/3132/40 | MOUNTING SUPPORT 1 ;
® DY.CEE(D) | REF.NO. 118 ADDED AND Sd- ©@ D 54751065 T e
@ DyMgr. (LME) | IN BOM REF.NO172 & 173 ADDED 06.08.09 o NOTE 5 ADDED SEC. & DETAILS OF MOUNTING
o REF. NO. 100 DELETED - - OF EQUIPMENT ON U/FRAME. -
TTEM 171 ADDED AND DRG. 12.05.09 DY. CEE(D) sdi- NO. | NO
® Dy.Mgr. (LME) | CORRECTED. STYLE LIST 0} [ QIYILOCO 12 OF REF.NO. 86 REF.| C&D | parT DRG DESCRIPTION NO | MTL | SPECN| wr.
REF. DRG NO. FOR REF 120 WAS 0B/4321 RO oD . - NO.
Dy.Mgr. (LME) 11.05.09 STLE NO. [ VAR ® (D) | SECTION-HH MODIFIED Sd- DRAWN
TG seztes | 8 SEAING GASKET 2045THKO60 LG, S0/~ (10.11.09 DINN 3225 WAS 3725 SEC.FP & REFERENCE DRG. NO CHITTARANJAN
DyMgr. (LME) | CORReGrED. 0 AP RS 020309 . ® DY-CEEO) | MODIFIED. SEC-RR IT.117 ADHED. 9" CKD. BY 06/1/32/33 LOCOMOTIVE
Dy Mar. (LME) NO.106, To R TAWERE e, [ DGM (LME) | HoNp20 10 143 ADDED ARD DRG 28.01.09 mmﬂ%mmomwwm_hmwmw wmmj%wm S/ELDO (M) | -sd- WORKS
RSy A NOTE 0 a0DED DGM (LME) DRG. CORRECTED. 081108 (® DY. CEE(D) | MATERIAL SPECN. UP-DATED. Sd- 108 0 116 & NOTE 3 ADDED, M_«_Mﬁm 5 SECTION AND USED FOR LOCOS H
Dy.Mgr. (LME) | AND REF.NO.175 & NOTE 9 ADDED 09.03.10 DGM (LME) | DRG. CORRECTED. 1810051 5 DY. CEE(D) | REF. NOS. 108 MODIFIED AND NOTE-7 ADDED. sd- 0] DY. CEE(D) ,m;mwﬁ%wmmwm»uﬂ%mﬂzmﬂvvm“ el o9 DATE ©) DETAILS OF MOUNTING | WAG/ 7 (MODULAR)
DyMar. (LME) | STYLE LIST ADDED. 06-11.09 REF. NO. 75,80,85.86.67,88.115 ON 75 ALT. QTY. OF REF .04 WAS OF EQUIPTS. ON
O oo 2t 18 DY. CEE(D) | REF.NOS. 118 TO 126 & NOTE 6 ADDED. REF. NO. 16,17| - 17110196 | SCALE 110, 125| ——2
Dy Mgr. (LVE) | DESCRIPTION OF REF. 120 CORRECTED 04,0909 © DY. CEE(D) | BT, O O 2 G 252% | Sd- ® 31,68 8 69 DELETED. QTY. OF REF. NO. 27,83 S 1 SPECN UPDATED. UIFRAME FOR DRAWING NO.
¥ Mgr. AND REF. 174 ADDED NOTE 8 ADBED 892 WAS 36,4 & 16 RESP. 29/9198 APPROVAL REF. NO. MODULAR LOCO 06/1/32/33
ALT. NO. AUTHY DESCRIPTION w,»ywm ALT. NO. AUTHY DESCRIPTION w_ﬂ_wnm ALT.NO. | AUTHY DESCRIPTION w_ﬁ_w_m ALT.NO|  AUTHY DESCRIPTION DATED INITIAL -NO- AL o
1 2 3 4 5 6 7 8 9 10 11 12



I
NOTE:-

FOR FURTHER SECTION & DETAILS REFER TO DRG. NO. 06/1/35/90.

N

170 1355 1355 170 FOR WIND SCREEN ASSLY. REFER TO DRG.NO. 03/1/35/287.
5 3 18 555 555 3. FOR PROTECTION GRILL MOUNTING ARRGT. FOR
1533 FRONT GLASS REFER TO DRG.NO. 03/2/38/94.
g 660 | 900 4. FOR CAB DOOR L.H. & CAB DOOR RH. REFER
203 ] 51 TO DRG.NO. 1209-09.133-003 & DRG.NO. 1209-09.133-004 RESPECTIVELY.
1 6 1 5. FOR CAB WINDOW L.H. & CAB WINDOW R.H. REFER TO DRG.
5 H = NO. 1209-09.133-005_& DRG. NO. 1209-09133-006 RESPECTIVELY.
© J e 5
e 6.
P 8. DRG.NO.03/3/35/352.
@ 9. FOROTHER DETAILS OF EXTERNAL COUPLER BRACKET FOR MULTIPLE
OPERATION REFER TO DRG.NO. 05/1/33/1.
10. REF.NO. 38 & 40 ARE TO BE FITTED TO THE RIGHT SIDE OF BOTH CABS.
10 11. FOR MOUNTING ARRGT. OF MODIFIED GAUGE BOX
52 ASSLY. REEFR DRG.NO. 06/1/37/13
12. EPOXY BASED ZINC PHOSPHATE PRIMER (TWO PACKS) AS PER
2. EPO; Sl IC PHOS! /0 PACKS) AS
4 PAGE NO. 5, 6, 7 & 8 OF RDSO'S SPECN.NO. M & C/PCN/100/
2006 TO BE APPLIED ON THE ASSLY.
@ 13. ALT-21S TO BE FOLLOWED WITH IMMEDIATE EFFECT.
12 (@F 14. ITEM 014 TO BE SUPPLIED LOOSE AND TO BE WELDED SUITABLY AFTER
WELDING THE CABIN WITH UNDERFRANE
54 193505037| CHEQD.PLATE ASSY. 2
3N50(100) 53 [05/1/35/149 | SUNVISOR ASSY. ZRA
100R 52 [37193505033| FAN BRACKET SUB-ASSY. 4
8| 1// 51 |LME/1-3525 | A.C. MOUNTING ARRGT. 2
o 0 BULK HEAD PANEL & CORRIDOR 2
253 50 |17193505004) HOOR MOUNTING ARRGT.
] 49 |47193505000 CANOPY 4
m P313 TEAK -
2| 48 | 054/33/12 | BLEECH BLOCK 24 | JE%
47 | 06/3/33/4 | CASING FOR FAST COUPLERS 2 -
3V50(100) @ 46 | 06/3/33/3 | SPRING FASTENING BRACKET 2 -
CASING FOR R'H. OUT GOING'
45 | o6r3/332 o 2 -
44 | 083331 2 -
| 4 2| - | -
SPRING
42 4 |SPRING] is30es
41 4 |sTeRL
— 9 20 PLATE FORWATER TANK 24030 | 5 | STEEL
8 16 THK.
PLATE FOR WATER TANK 100x30
39 46 ThiC 2 | STEEL
38 'SCREW CSK. SLOTTED HD. M6x 8 STAINLESS|
-006 20x12.5P STEEL
37 182-00.235 | SCREW PHILIPS CSK. HD.M6x20 144 PTANLESS
-006 x0.1P STEEL.
36 |22 %% | STRIKING PLATE (cAB SIDE DOOR)| 4 -
—_— e 35 | 720909235 TD0OR LATCH ASSLY. 4 -
34 1209-09. INTERLOCK ASSLY. FOR CAB 4 -
-0 SIDE DOOR
33 1209-09. 'SCREW PHILIPS CSK. HD.Méx12 218 PTANLESS|
o -0 X08P STEEL
o 32 | 20909155 T B WINDOW R H. 2 - -
e 720909,
2 31 %23 | cAB WINDOW LH 2 - -
2 30 |T209-0%155 1 caB DOOR R H. 2 - -
2 3050 29 | 0905135 [cAB DOOR LA 2 Z -
18 35 28 [034/35/365 | WATER TRAY ANGLE BRACKET _ |3E | - -
5 @l 27 |03/4/35/364 | WATER TRAY COVER PLATE 4 | STEEL | Rsmat
6THK._, 100 — S 26 [03/4/35/363 | BRACKET 4 [steeL [ msa
| v 25 |03/4135/362 | SUPPORT FRAME ASSLY. 4 - -
e T 11 24 |03/4/35/361 | CORNER PIECE ASSLY.(TOP) - -
m 23 |03/4/35/360 | CORNER PIECE ASSLY.(BOTTOM) H. - -
] - - \ @120 | _ 49 22 [03/4135/359 | ANGLE (VERTICAL) | steeL | memar
T U L 2 \ 21 [03/4/35/358 | ANGLE (TOP) (CAB SIDE DOOR) 4 | STEEL | msmat
@ 1 o W 03/4/35/357 | BOTTOM ANGLE(CAB SIDE DOOR) 4 STEEL | IRsM41
| & 2 ores | B2
| 2 | 2 [ STEEL fresowe
9 g1 g ¥ 28 B 2T -1 -
— — [ | | 2 8 17 —~ 16 |etesL
2-HOLES 920 ; | = P - 2 [ALLOMNIUM
BRILLED } 670 T / 16 4 |MEDIUM HARD.
= N 8 ! | 15 |oamnsist o — -
< 1 1235 17 SECTION-AA seenote | 14 [03/4/35/259 2 | sTEEL | Rsmar
7 7 500100 " 6 —_— 7R 13 |03ui3s89 | BoTTOM END MAKE UP SHEET | ZHH | 0 "
- r 12 | 03/4/35/347 |GUSSET PLATE FOR SIDE WINDOW| 4 " "
7 7 1 MODIFIED CAB SIDE WALL 4 " -
mmoq_OZIxx 10 RAIN GUTTER FOR FRONT GLASS 2 STEEL | IRS:M41
| i | 9 FRONT PANEL SHEET ASSLY. 2 | - -
Y \ I (1233 8 END PROFILE PANEL SHEET 2 | STEEL | mswat
- 7 END PROFILE PANEL SHEET 2 " "
6 'CAB ROOFING PANEL SHEET 2 " N
21,50(100 - - 1-2 Ih i g 7 7 (REAR) 1940x670x3.15 THK.
2150(100) g o) 9 5 ‘CAB ROOFING PANEL SHEET 2 B B
9 e &% 40
\ o 7 7 w hu 4 ‘CAB ROOFING PANEL SHEET 2 " "
\JH \ . el A 7 3 ‘CAB ROOFING PANEL SHEET 2 . "
¥
= I " "
m ) \ [ vRIv | 1233 2 ‘CAB ROOFING PANEL SHEET 2
- SCHEMATIC DIAGRAM SHOWING THE LOCATION S CAB ROOFING PANEL SHEET 2| .
¥ I OF FLASHER LIGHT. @H_|DY.Mgr .LME|ITEM 54 ADDED. DRG REDRAWN & UPDATED. 21.07.00 p) OAB OUTER PANELLING ASSLY. 2 - -
£ @6 [ovig oroe |40 | 8 | Be DESCRIPTION arv. | At | speon | IES
- 863 670 |5 @F |Dv.mgr Lua 220600 | DRAWN REFERENCE DRG. NO. CHITTARANJAN
\ 23535 QE [oYMgr Lme 140500 | CKD. BY Sdl- WAG / 7 LOCOS LOCOMOTIVE
ol @D |DY.Mgr LM 230400 | SIELDO (M) | Sd/- (CREW FRIENDLY) WORKS
<
S @C_[ov.Mgr L 020300 | AME(D) Sdr-
3 £ ASSLY. C & D NO. P349/430 8 v oV eEE @) | S
¥ lor LMEJX05ED ORG. REDRANN & UPOATED. 130200 MODIEIED
. 4 1 = S307 O [oY Mor oo reomam suronTe> Jrorss ==
o SURFACE | NUMBER | N1 [Ny N3 [Ng |Ns [Ng| N7 [Ng [Ng [N1o] Nq1|Nig @ [0v.CEED-EiERSNSR ShShrienore s soven. | Sd- wmem S SPACIOUS CAB
8 ROUGHNESS |ra acn [026(0.05[ 0.1 [0.2 [04 [0.8[16] 32[6.3 [125[25 50| @ [ov.ceemufvore.zsooe sa- oA R OUTER DRAWING NO.
peves N o . ¥, | oA N0 aumy DESCRIPTION [ wimsee | PANELLING AssLy. | 06/1/35/87

ALT.OH




17
13 4 16 12 47
\b / 3038 +5

1529
250
300R 11
/ olC A HH \ \\\\\\\\\
w | o b e \
- X [ S
f
47 5 3 ¥
4 14 HOLES M8 TAPPED.
S /
4 g/ I 2
3 7 38 F/ 3
| o ﬁ 4 HOLES M6 TAPPED. " 4
3 1l
m f f B ’ 39-40 B
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